GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Dete: 13.DEC 2015 16:48:26

pectry 3 trur Ea
RefLevel 30.00 d8m  Offset 14.20 0B RBW 100 krz RefLevel 30.00 d8m  Offset 14.80 0B RBW 100 krz
o ALt SWT 37.0 ys @ VBW 300 kHz  Mode Auto FFT o ALt SWT 37.0 ys @ VBW 300 kHz Moda Auto FFT
(@1Pk Max (@1Pk Max
M1[1] 18.23 dBm)| M1[1] 17.61 dBm)|
20 11 826.97900 MHz| 20 1 1.85300900 GHz
X v 5 z v 17582 =
e Tt /vvwx,e C Bt 4165834166 MH; PN SO PN ,»"d‘ﬁ“?&‘b{«\_\ 4175824176 MH;
w0 3 E w0 3
N Y
a / \ a [ \
f’ \ ] \
| \ i
S { \ S \
J \ / \
\ /
A = SPR— . A S v
e
-40 -40
-0 -0
60 60
CF 626.4 MHz 1001 pts Span 10.0 MHz CF 1.8524 GHz 1001 pts Span 10.0 MHz
Marker arker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value 1 Y-value | Function | Function Result |
[ 1 826,979 MHz 18.23 dém [ 1 1.853008 GHz 17.61 dém
T1 1 824.32208 MHz 8.87 dém Oce Bw 4,165834166 MHz T1 1 1.8503121 GHz 8.84 dém Oce Bw 4,175824176 MHz
T2 1 826.48791 MHz 5.86 dBm T2 1 18544873 GHz 5.36 dBm
g 7 g

Dete: 13.DEC 2015 16:25:42

T -

Middle Channel

Middle Channel

3 3
v v
RefLevel 30.00 d8m  Offset 14.20 0B RBW 100 krz RefLevel 30.00 d8m  Offset 14.80 0B RBW 100 krz
o ALt 30 d SWT 37.0 ys @ VBW 300 kHz  Mode Auto FFT o ALt 30 dB SWT 37.0 ys @ VBW 300 kHz Moda Auto FFT
(@1Pk Max (@1Pk Max
M1[1] 17.93 dBm)| M1[1] 17.48 dBm)|
- 836.97900 MHz| - M1 1.8B061900 GHz|
A, 4.145854146 MHz| S S AN 1.1656834166 MHz|
10 = 10 =
\ i
a a - r
\ | |
10 dbs | A0 ds / :
\ ] .
20 dB e » w A
e S [TV - T Sy
-30 dB =3
40 -0
-0 -0
60 60
CF 836.4 MHz 1001 pts Span 10.0 MHz CF 1.88 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
[ 1 835979 MHz 17,93 dém [ 1 1880618 GHz 17.48 dém
T1 1 834.31200 MHz 9.23 dém Oce Bw 4,145854146 MHz T1 1 1.8779121 GHz 9.49 dém Oce Bw 4,165834166 MHz
T2 1 838.45794 MHz .17 dem T2 1 18820779 GHz 8.93 dem
g 7 g

T e

Dete: 13.DEC 2015 164855

Dete: 13.DEC 2015 162612

Highest Channel

Highest Channel

3 3
v v
RefLevel 30.00 d8m  Offset 14.20 0B RBW 100 krz RefLevel 30.00 d8m  Offset 14.80 0B RBW 100 krz
o ALt 30 dB SWT 37.0 ys @ VBW 300 kHz  Mode Auto FFT o ALt 30 dB SWT 37.0 ys @ VBW 300 kHz Moda Auto FFT
(@1Pk Max (@1Pk Max
mi[1] 18.35 dBm| mi[1] 17.98 dBm|
11 847.17900 MHz| 1.90817900 GHz
. ERp R, v L) 4.135864136 MHz, . S R 1.175824176 MHz,
. h N s -
10 10 T
: k! /
a f a
[ \ [ \
\ \
10 da /- \ D dB / \H
-20 dB - \ 20,00 I R 2 .
B L iy e . U] P,
.zt .30 dB e S
-40 -40
-0 -0
60 60
CF 846.6 MHz 1001 pts Span 10.0 MHz CF 1.9076 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value 1 Y-value | Function | Function Result | Type | Ref | Trc | X-value 1 Y-value | Function | Function Result |
[ 1 847,179 MHz 18,35 dém [ 1 1.008178 GHz 17.98 dém
T1 1 844.53207 MHz 8.16 dém Oce Bw 4,135864136 MHz T1 1 1.9055021 GHz 9.43 dém Oce Bw 4,175824176 MHz
T2 1 848.66793 MHz 5.86 dBm T2 1 13096773 GHz 5.8 dBm
g 7 g

Dete: 13.DEC 2015 1614922

Dete: 13.DEC 2015 16:26:40

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : YCNA6020L37

Page Number :
Report Issued Date : Feb. 03, 2016
Report Version Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1

A15 of A29



saanias. FCC RF Test Report

Report No. : FG5D0806-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

&)

RefLevel 30.00 dem  Offset 14.80 dB  RBW 100 kHz

o ALt 30 dB SWT 37.0 ys @ VBW 300 kHz Moda Auto FFT
[@1Pk Max
{ mi[1] 18.39 dBm)|
20 11 1.71152
P . Vg R 4.175824176
o prren A L \.J"\.LCE)!!?L.‘,_\
0 5 >
/ \
f \
a T
f \
/ §
dn [ |
10 i 1
A L
-40
50
60
CF 1.7124 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
1 1 1.711521 GHz 18.39 dém
T1 1 1.7103121 GHz 9.53 dém Oce Bw 4,175824176 MHz
T2 1 17144873 GHz 5.34 dBm
g T
L L )| Wnnne we

Date: 13.DEC 2015 17.38:27

Middle Channel

(Srecrr ) ®

RefLevel 30.00 dem  Offset 14.80 dB  RBW 100 kHz

o ALt 30 dB SWT 37.0 ys @ VBW 300 kHz Moda Auto FFT
[@1Pk Max
M1[1] 18.15 dBm)|
20 11 1.73317900 GHz
g 1 1.175624176 MHz|
I e PR ..WE-MAF.N_.
w0 ¥
‘ i \
a J- T
\
[ 4
10 db /
| |
/ \
20 s ; )
\
i o .
= A Semns ——
-40
50
60
CF 1.7326 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
1 1 1.733179 GHz 18.15 dém
T1 1 1.7305121 GHz 9.00 dém Oce Bw 4,175824176 MHz
T2 1 1.7346879 GHz 9.38 dém
g T
L JU J ARRREE D W8

Date: 13.DEC 2015 17.38:55

Highest Channel

(oo ) =

RefLevel 30.00 dem  Offset 14.80 dB  RBW 100 kHz

o ALt 30 dB SWT 37.0 ys @ VBW 300 kHz Moda Auto FFT
[@1Pk Max
M1[1] 19.36 d
20 11 1.7517310¢
| s e 1.1656834166 MHz|
w0 v
/ A\
/
a
i \
0 dB / \
-20 by |
e Y S P b N iy
-40
-0
60
CF 1.7526 GHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
[ 1 1751731 Grz 19,36 dém
T1 1 1.7505021 GHz 9.99 dém Oce Bw 4,165834166 MHz
T2 1 1754667 GHz .44 dBm
g 7
L L )| Wnnne we

Dete. 13.DEC 2015 17:30:24

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-0512-5790-0958

FCC ID : YCNA6020L37

Page Number : A16 of A29
Report Issued Date : Feb. 03, 2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

Conducted Band Edge

GSM850 (GSM)

Lowest Band Edge

Highest Band Edge

Sy

im

Spectrum

Ref Level 29.20 dBm
SGL Count 50/50

Offset 14.20 d& Mode Auto Sweep

Ref Level 29.20 dém
SGL Count 50/50

Offset 14.20 dB Mode Auto Sweep

Date: 13.DEC.2015 11:15:30

@1 Mor @1 Max
Limit §heck _SPURIMIE CHBEKARS PARS
20 dblne_bPURIOUS LINE ABS PABS i 20 ghiffd _FPURIOUS LINE ABS PABS
ﬁ 104d \
\ o HBm
1
|
-40 dermt
LINE_ABS_ J M
/*, 20 dw,\
{ -30 dBm
!’ \
j -40 d E‘
-50 dBm o
- - f B J T ST .
-60 dBm ‘ ook -60 dBm—
Start 820.0 MHz 2003 pts Stop 824.5 MHz | |[start 838.5 MHz 2003 pts Stop 855.0 MHz
|Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
620.000 MHz 823,000 MHz 100,000 kHz 622,99251 MHz -49.01 dBm -36.01 de 548,500 MH2 549,000 MHZ 10,000 kHz 848.86776 MHz 52,18 dBm ~12.82 4B
£23.000 MHz 824,000 MHz 3.000 kHz 823.98502 MHz -18.60 dBm | -5.60 d8 | 849,000 MHz 850,000 MHz 3,000 kHz 849.02006 MHz -17.75 dBm -4.75 dB
824.000 MH2 824,500 MHz 10,000 kHz 824,18313 MHz 21,56 dam -13.44 dB 850,000 MHz 055.000 MHz 100,000 kHz 850.05245 MHz 48,65 dBm 35,65 dB
| -~
) J ) J e -

Date: 13.DEC.2015 11:16:57

GSM850 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

#*

Ref Level 29.20 dBm
SGL Count 50/50

im

Offset 14,20 d& Mode Auto Sweep

Ref Level 29.20 dBm
SGL Count 50/50

Offset 14.20 dB Mode Auto Sweep

Date: 13.DEC.2015 15:08:17

@1 Max 01 Max

Limit heck PA -SPURIRHECHBEKABS PABS
20 dhife _$PURIOUS LINE ABS i 20 W‘q FPURIOUS |LINE ABS PABS
10 dém fj \L 10[5»‘

0
[ R
LINE_ABS_ \
Aj l\h 0d
l; T I 008 L
L 1l -40 dem } T
AN .\LM.MLHMJ I| | I
" -50 dBm: v
E*,E AP0 PO P PR Y S 1 8 / CETR A L ‘? ! P ey "Jw(mmmwgtv TS 0 IraoRet K O G B L
60 d
Start 820.0 MHz 2003 pts Stop 824.5 MHz Start 848.5 MHz 2003 pts Stop 855.0 MHz
| spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | Alimit

820.000 MHz 823.000 MHz 100.000 kHz 822.88761 MHz ~37.10 dém -24.10 dB 548,500 MHz 549,000 MHz 10,000 kHz B48,72904 MHZ 19.61 dbrm ~15.19 0B

£23.000 MHz 824.000 MHz 3.000 kHz 823.97904 MHz -23.02 dBm | -10.02 d8 849.000 MHz 850,000 MHz 3,000 kHz 849.02295 MHz -20.39 dbm -7.39 dB

£24.000 MHz 524.500 MHz 10.000 kHz 82413024 MHz 22.02 dém -12.93 d8 850,000 MHz 855,000 MHz 100,000 kHz 850,34216 MHz -37.31 dBm -24.31 dB

)i ) D w8 )i ] U (]

Date: 13.DEC 2015 15:07.44

SPORTON INTERNATIONAL (KUNSHAN) INC.
TEL : 86-0512-5790-0158

FAX : 86-
FCCID:

0512-5790-0958
YCNAG020L37

Page Number

: A17 of A29

Report Issued Date : Feb. 03, 2016

Report Version
Report Template No.: BU5-FG22/

: Rev. 01

24/27 Version 1.1



GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

A —— .
Ref Level 29.80 dBm  Offset 14.680 d& Mode 4uto Sweep Ref Level 29.80 dém Offset 14.80 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
R Max o i
Limit ¢heck SHBEKABS _ PABS
o0 dhine _BPURIOUS LINE ABS o0 dljie APPURIOUS LINE ABS | PABS
10 dBm ’J i\ 10].”.‘ .‘
)
L e
S_LINE_ABS. J h k
fj ¥ 0 dBm h
30 d
d ; 40 dB \
| rmmsrmmmmemparempe e S J’ RS e
aseeee i o
-50 dBm—j
60 d
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
| Spurious Emissions 'Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84896 GHz -39.61 dém -26.61 dB 1.909 GHz 1.910 GHz 10.000 kHz 1.90979 GHz 21.09 dBrm -13.91 d8
1.849 GHz | 1,850 GHz 3,000 kHz 1,85000 GHz -19.74 dém | -6.74 d8 | 1,910 GHz 1,811 GHz 3,000 kHz 1,91002 GHz 221,97 dBm 28,97 4B
1.850 GHz 1.851 GHz 10,000 kHz 1,85021 GHz 21.62 dBm -13.38 dB 1.911 GHz 1,915 GHz 1,000 MHz 1.91100 GHz 39,15 dBm 26.15 dp
! w
) J N ] -

Date: 13.DEC.2015 15:21:48

Date: 13.DEC. 2015 15:23.14

GSM1900 (EDGE class 8)

Lowest Band Edge

Highest Band Edge

u%: Spectrum
Ref Level 29.80 dBm  Offsat 14.80 dB Mode Auta Sweep Ref Level 29.80 dBm  Offset 14.80 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max 01 Max
Limit ¢heck _SPURIRIE CHYEKABS PABS
o0 ghine _BPURIOUS LINE ABS 20 ghine |BPURIOUS LINE ABS | PABS
o M
0 dBm f \
s Il
SPURIOUS_LINE_ABS_ { \
-20d
-30d8 M
-40 dBrr
AT, [
R e BTN L J ‘l W“WLAJJJ“LML_“WWJM_— i il
50 db -50d
-60 dBm =60 dem—
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | Alimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84892 GHz -40.465 dBm -27.46 d8 1.509 GHz 1.910 GHz 10,000 kHz 1.80974 GHz 15.85 dBm -15.05 db
1.849 GHz | 1.850 GHz 3.000 kHz 184998 GHz -27.44 dBm | -14.44 d 1.910 GHz 1.911 GHz 3,000 kHz 1.91003 GHz -27.08 dBm -14.08 dB
1.850 GHz 1.851 GHz 10.000 kHz 1.85026 GHz 19.36 dBm -15.64 dB 1.911 GHz 1.815 GHz 1,000 MHz 1.91137 GHz -40.30 dBm -27.30 dB
—
i ] CRNNRENED wa JU ) we

Date: 13.DEC.2015 16:08:10

Date: 13.DEC 2015 16:08:37

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : YCNA6020L37

Page Number

: A18 of A29

Report Issued Date : Feb. 03, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

Date: 13.DEC.2015 16:55:07

A — e
Ref Level 29,20 dBm  Offset 14,20 dB Mode Auto Sweep Ref Level 26.20 dém  Offset 14.20 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit gheck PARS | SPURIE CHBEKARS _ FARS
20 dth:(e BPURIOUS LINE _ABS PABS 20 de_r\P BPURIOUS LINE ABS PABS
10 di
7 X 0 degt
\ /
/ ! -1g/d
S_LINE_ABS_ / \ \
J \A -2p dem ‘
o dm
T gy iy S
.a0d [
""-..._-_—"“»\\‘
-50 dém
-60 dB
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
| Spurious Emissions [spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
620.000 MHz 823.000 MHz 100,000 kHz 822.54895 MHz -31.72 dBm -18.72 d8 844.000 MHz 849,000 MHz 100,000 kHz 847.47403 MHz 6.52 dBrm .48 dB
823.000 MHz | B824.000 MHz 50,000 kHz B823.96307 MHz -30.03 dBm | -17.03 d8 | 849,000 MHz 850,000 MHz 50,000 kHz 849,02495 MHz -33,10 dEm -20.10 dB
L B ) T RO 100:000 iz 82261369 MHz 6.57 dBm -28.43 dB 850,000 MHz | 855.000 MHz 100.000 kHz 85014236 MH2 -36.41 dBm 23,41 dp
Y —
) J ' L] N ) -

Date: 13.DEC.2015 16:57.48

WCDMA Band Il (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

m| || Spectrum  # “é’
Ref Level 20.80 dBm  Offset 14.80 d& Mode Auto Sweep Ref Level 29.80 dBm  Offset 14.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr Ch AvgPwr
Limit ¢heck _SPURIRIHECHBEKABS PABS
o0 ghine _BPURIOUS LINE ABS 20 ghine _BPURIOUS LINE ABS | PABS
10 dB
0 depd
/ X N
/ \ -10/d |
S_LINE_ABS_ / \ ’1 [
T =20 d
| L
MM Ao dn T eheaiin
-40 dBm an S
-50d
-60 dBm -60 der
Start 1.845 GHz 2503 pts Stop 1.855 GHz Start 1.905 GHz 2503 pts Stop 1.915 GHz
spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | _Powerabs | Alimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84883 GHz -21.61 dBm -8.61 d8 1.905 GHz 1.910 GHz 100.000 kHz 1.80605 GHz 7.31 dBm -27.69 db
1.849 GHz | 1.850 GHz 50.000 kHz 184997 GHz -28.89 dBm | -16.89 d8 1.910 GHz 1.911 GHz 50,000 kHz 1.91003 GHz -32.34 dBm -19.34 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85149 GHz 5.53 dém -29.47 dB 1.911 GHz 1.815 GHz 1,000 MHz 1.91122 GHz -25.23 dBm -12.23 dB
—
i ] CRNNRENED wa )i ) [| we

Date: 13.DEC.2015 16:29:34

Date: 13.DEC 2015 16:32:15

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : YCNA6020L37

Page Number

1 A19 of A29

Report Issued Date : Feb. 03, 2016

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

~ A —U— ot o=
Ref Level 29.80 dBm  Offset 14.80 d& Mode Auto Sweep Ref Level 29.80 dem Offset 14.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
®1 AvgPwr (@1 Avgpwr
Limit §heck PAES -SPURIRHE CHBEKABS_
2 ghine _BPURIOUS LINE_ABS PARS 20 gbine _BPURIOUS LINE ABS |
10 dem 10 dBm
1 TR
0d A 0d Ly -
-10d / \ -10/dB A
| SPURIOUS_LINE_AB / \ \‘
-20 dBm MW i x 2p dBm |
S04 WM 4[| -20 4
_40dp Mode a
40 40d S
-50 dB =50 d
-60 d8 60 d
| Start 1.705 GHz 2503 pts Stop 1.715 GHz | || start 1.75 GHz 2503 pts Stop 1.76 GHz
[Spurious Emissions | Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Powerabs | alimit
1.705 GHz 1.708 GHz 1.000 MHz 1.70894 GHz -19.52 dém -6.52 d8 1.750 GHz 1.755 GHz 100.000 kHz 1.75173 GHz 6.38 dBr -28.62 dB
1.709 GHz 1.710 GHz 50.000 kHz 1,70983 GHz -30.36 dBm | -17.36 d8 | 1.755 GHz 1,756 GHz 50,000 kHz 1,75516 GHz -36.79 dBm -23.79 dB
1.710 GHz 1.715 GHz 100.000 kHz 1.71104 GHz 6.95 dBm -28.05 dB 1.756 GHz | 1,760 GHz 1,000 MHz 1.75631 GHz -28.02 dbm ~15.02 db
T w
)i ] [[] i) e )i ), )

Date: 13.DEC.2015 17:42:48

Date: 13.DEC.2015 17:45.29

SPORTON INTERNATIONAL (KUNSHAN) INC.

TEL : 86-0512-5790-0158
FAX : 86-0512-5790-0958
FCC ID : YCNA6020L37

Page Number 1 A20 of A29
Report Issued Date : Feb. 03, 2016
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.1



GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

pectrum

Ref Level 24.20 dém  Offset 14.20 db Mode Auto Sweep

SGL Count 10410

@1 Max
20 dbiALL §heck

Ling _$PURIOLS_LINE_ABS
10 dem
dp

Spectrum

Ref Level 24.20 dBm
SGL Count 10410

Offset 14.20 db Mode Auto Sweep

@1 Max

20 dbiALL §heck PARS
Ling _$PURIOLS_LINE_ABS pakS

10 dem

dp

Date: 13.DEC 2015 11:18:33

50 dem
=60 60
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REW | Frequency | Ppower abs | ALimit |
30,000 MHz 20,000 MHz 1,000 MHz | 707.67866 MHz | 34,43 dom | -21.43 dB 30,000 MHz 20,000 MHz 1,000 MHz | 757.29805 MHz | 34,22 dom | 21,22 d
855,000 MHz 1.000 GHz 1.000 MHz 930.32608 MHz -32.65 dém -20.65 d 855,000 MHz 1.000 GHz 1.000 MHz 910.18116 MHz -32.00 dém -20.09 dB
1,000 GHz 3.000 GHz 1,000 MHz 2.74091 GHz .14 dem 19,14 d8 1,000 GHz 3,000 GHz 1,000 MHz 2.96163 GHz -33,17 dém 0.17 d8
000 GHz 7.000 GHe 1,000 MHz 6.93476 GHz -29.28 dém -16.28 d8 000 GHz 7.000 GHe 1,000 MHz 6.66320 GHz -28.51 dém -15.81d8
7.000 GHz 9.000 GHz 1,000 MHz | 8.78365 GHz -33.84 dsm -20.84 d 7.000 GHz 9.000 GHz 1,000 MHz | 8.04543 GHz -34.20 dsm -21.20 d8
" T " T
L L J L L L J (T

Dete: 13.DEC 2015 15.00:3

1

Middle Channel

Middle Channel

Spectrum

Ref Level 24.20 dém  Offset 14.20 db Mode Auto Sweep

SGL Count 10410

20 dbiALL §heck

Ling _$PURIOLS_LINE_ABS
10 dem
dp

Spectrum

Ref Level 24.20 dBm
SGL Count 10410

Offset 14.20 db Mode Auto Sweep

20 dbiALL §heck i
Ling _$PURIOLS_LINE_ABS s

10 dem

dp

Dete 13.DEC 2015 11:19,47

=60 60
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | | _powerabs | ALbmit | Rangelow | Rangeup | RBW | | __powerabs | ALbmit |
30,000 MHz 20,000 MHz 1,000 MHz | 181.01199 MHz | -34.46 dBm | -21.46 dB 30,000 MHz 20,000 MHz 1,000 MHz | 30+.19040 MHz | -33.72 dom | -20.72 dB
855,000 MHz 1.000 GHz 1.000 MHz 986.63043 MHz -32.38 dém -20.38 dB 855,000 MHz 1.000 GHz 1.000 MHz 858.29710 MHz -32.05 dém -19.05 dB
1,000 GHz 3,000 GHz 1,000 MHz 2.90764 GHz 2,93 dem -19.93 d8 3,000 GHz 1,000 MHz 2.66342 GHz 2,60 dem -19.60 d8
3.000 GHe 7.000 GHe 1,000 MHz 6.81927 GHz -28.44 dem 1544 d8 7.000 GHe 1,000 MHz 6.67279 GHz -28.79 dem -15.79.d8
7.000 GHz 9.000 GHz 1,000 MHz | 7.04812 GHz -34.05 dsm -21.05 d8 7.000 GHz 9.000 GHz 1,000 MHz | 7.39758 GHz -34.23 dsm -21.23 d8
" T " 7
L L J L L J (T

Dete: 13.DEC 2015 15.01:45

Highest Channel

Highest Channel

Spectrum

Ref Level 24.20 dém  Offset 14.20 db Mode Auto Sweep

SGL Count 10410

20 dbiALL §heck

Ling _$PURIOLS_LINE_ABS
10 dem
dp

Spectrum

Ref Level 24.20 dBm
SGL Count 10410

Offset 14.20 db Mode Auto Sweep

20 dbiALL §heck i
Ling _$PURIOLS_LINE_ABS 3

10 dem

dp

Dete: 13.DEC 2015 11:21,02

=60 60
70 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | REW | Frequency | power abs | ALimit |
30,000 MHz 20,000 MHz 1,000 MHz | 480.66717 MHz | -33.73 dbm | -20.73 dB 30,000 MHz 20,000 MHz 1,000 MHz | 205.49976 MHz | 34,53 dom | 21,53 di
55,000 M) 1.000 GHz 1.000 MHz 950.54348 MHz 34,51 dém 55,000 M) 1.000 GHz 1.000 MHz 981.63043 MHz -32.39 dém -20.39 dB
1,000 GHz 3,000 GHz 1,000 MHz 2.59518 GHz -32,82 dém 1,000 GHz 3,000 GHz 1,000 MHz 2.43869 GHz -32,35 dém -19.35 d8
000 GHz 7.000 GHe 1,000 MHz 6.21835 GHz -29,38 dém 000 GHz 7.000 GHe 1,000 MHz 6.80877 GHz -28.57 dém -15.57 d8
7.000 GHz 9.000 GHz 1,000 MHz | 6.58839 GHz -34.32 dsm 7.000 GHz 9.000 GHz 1,000 MHz | 8.14598 GHz -33.46 d8m -20.46 d8
" T " 7
L L J L L L J (T

Dete: 13.DEC 2015 1503

00
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GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

pectrum

Ref Level 2480 dém  Offset 14.60 db

SGL Count 10/10

Made Auto Sweep

@1 Mar
20 dhHL Gheck

Line _§pURIOUS_LINE_ABS |
10
a

pectrum

Ref Level 24 80 dBm
SGL Count 10/10

Offset 14.00 dB Mode Auto Sweep

@1 Vax

20 dbnit Gheck §
Line _{PURIOUS_| INE_ABS | pAkS

10

a

&0 &0
70 d8 70 d8
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power Abs ALimit | Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
30.000 MHz 1.000 GHz 1.000 MHz | 627.46377 MHz | -33.72 d8m | -20,72 dB 30.000 MHz 1.000 GHz 1.000 MHz | 627.46377 MHz | -33.72 d8m | -20.72 dB
1,000 GHz 1,845 GHz 1,000 MHz | 1.43686 GHz | -33.23 dm | -20.23 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.43686 GHz | -33.23 dém | -20.23 d
1,915 G 3,000 GHz 1.000 MHz 2,§3205 GHz 31,92 dém -12.92 d 1915G 3,000 GHz 1.000 MHz 2,§3205 GHz 31,92 dém -12.92 d
3,000 GHz 7,000 GHz 1,000 MHz 6.87327 GHz -27,95 dém 14,95 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.87327 GHz -27,95 dém 14,95 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.27609 GHz -32.73 dém -19.73 d8 7.000 GHz 13.600 GHz 1.000 MHz 12.27609 GHz -32.73 dém -19.73 d8
13.600 GHz 19.100 GH2 1,000 MHz | 16.89945 GHz -32.49 d8m -19.49 ds 13.600 GHz 19.100 GH2 1,000 MHz | 16.89945 GHz -32.49 d8m -19.49 ds
" T " T
L L J L L J

Dete: 13.DEC 2015 15:25:31

Dete: 13.DEC 2015 15:25:31

Middle Channel

Middle Channel

Spectrum

Ref Level 2480 dém  Offset 14.60 db

SGL Count 10/10

Made Auto Sweep

@1 Mar
20 dhHL Gheck

Line _§pURIOUS_LINE_ABS |
10
a

Spectrum

Ref Level 24 80 dBm
SGL Count 10/10

Offset 14.00 dB Mode Auto Sweep

@1 Vax
20 dbnit Gheck

Line _{PURIOUS_| INE_ABS | pAkS
10
a

&0 &0
70 d8 70 d8
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Power Abs ALimit Range Low Range Up | RBW | Frequency | Power abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 952.25137 MHz | -32.86 dém | -19.86 dB 30.000 MHz 1.000 GHz 1.000 MHz | 952.25137 MHz | -32.86 dBm ! -12.86 dB
1,000 GHz 1,845 GHz 1,000 MHz | 1.07073 GHz | 34,36 dom | -21,36 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.07073 GHz | -34.36 dém | -21.36 d8
1,915 G 3,000 GHz 1.000 MHz 2,82500 GHz 32,35 dém -19.35 d 1915G 3,000 GHz 1.000 MHz 2,82500 GHz -32.35 dém -19.35 d
3,000 GHz 7,000 GHz 1,000 MHz 6.77078 GHz -28,56 dém -15.56 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.77078 GHz -28,56 dém -15.56 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.88907 GHz -33.32 dém -20.32 dB 7.000 GHz 13.600 GHz 1.000 MHz 11.88907 GHz -33.32 dém -20.32 dB
13.600 GHz 19.100 GH2 1,000 MHz | 16.58138 GHz -30.49 dsm -17.49 d8 13.600 GHz 19.100 GH2 1,000 MHz | 16.58138 GHz -30.49 dsm -17.49 d8
" T " T
L L J L L J

Dete: 13.DEC 2015 152648

Dete: 13.DEC 2015 152648

Highest Channel

Highest Channel

pectrum

Ref Level 2480 dém  Offset 14.60 db

SGL Count 10/10

Made Auto Sweep

@1 Vax
20 dbnit Gheck

Line _{PURIOUS_| INE_ABS |
10
a
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Spectrum

Ref Level 24 80 dBm
SGL Count 10/10

Offset 14.00 dB Mode Auto Sweep

@1 Vax
20 dbnit Gheck

Line _{PURIOUS_| INE_ABS |
10
a

&0 &0
70 d8 70 d8
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power Abs ALimit Range low | Rangeup | RBW | Frequency | Power abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 944.01049 MHz | -33.20 deém | -20.20 dB 30.000 MHz 1.000 GHz 1.000 MHz | 944.01049 MHz | -33.20 d8m ! -20.20 dB
1,000 GHz 1.845 GHz 1,000 MHz | 1.57579 GHz | 34,28 dom | -21,20 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.57579 GHz | 34,28 dom | -21.20 d8
1,915 G 3,000 GHz 1.000 MHz 2,72644 GHz 31,98 dém -18.98 d8 1915G 3,000 GHz 1.000 MHz 2,72644 GHz 31,98 dém -12.98 d
3,000 GHz 7,000 GHz 1,000 MHz 6.98925 GHz -28,42 dém -15.42 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.98925 GHz -28,42 dém -15.42 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.19188 GHz -33.81 dém -20.81 dB 7.000 GHz 13.600 GHz 1.000 MHz 11.19188 GHz -33.81 dém -20.81 dB
13.600 GHz 19.100 GH2 1,000 MHz | 16.82768 GHz -32.11 dBm -19.11d8 13.600 GHz 19.100 GH2 1,000 MHz | 16.82768 GHz -32.11 dBm -19.11d8
= - — - T —
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Dete: 13.DEC 2015 15:26.01

Dete: 13.DEC 2015 15:26.01
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GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0

806-01A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

pectrum

Ref Level 24.20 dém  Offset 14.20 db Mode Auto Sweep

SGL Count 10410

pectrum

Ref Level 2480 dém  Offset 14.60 db

SGL Count 10/10

Made Auto Sweep

Dete: 13.DEC 2015 16:59.21

Date: 13.DEC 2015 16:34:28

@1 Vax @1 Vax
20 dbifnit Gheck P 20 dhiit Gheck B8
Line _$PURIOUS_|INE_ABS | P Line _{PURIOUS_| INE_ABS | pAkS
10 dem 10
0.8 a
TNE_ABS_ LRIOUS
30 d
-50 d
&0
0
-70 dB
70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Fraguency | Power Abs | ALimit
Rangelow | Rangeup | RBW | Frequency | Powerabs | aimit | 30.000 MHz 1.000 GHz 1.000 MHz | 867.77861 MHz | -38.46 dem | -25.46 dB
30,000 MHz 20,000 MHz 1,000 MHz | 53+.36032 MHz | -33.96 dom | -26.56 dB 1,000 GHz 1,845 GHz 1,000 MHz | 1.75822 GHz | -39.60 dém | -26.60 d8
855,000 MHz 1.000 GHz 1.000 MHz 91163043 MHz -38.72 dém -26.72 d 1915G 3,000 GHz 1.000 MHz 2,75624 GHz 38,20 dém -26.20 dB
1,000 GHz 3,000 GHz 1,000 MHz 2.64417 GHz -39,19 dém -26.19 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.64629 GHz -34,37 dém -21,37 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97925 GHz -35.24 dém -22.24 dB 7.000 GHz 13.600 GHz 1.000 MHz 11.22488 GHz -36.84 dém -23.84 dB
7.000 GHz 9.000 GHz 1,000 MHz | 8913964 GHz -36.10 d8m -23.10 d8 13.600 GHz 19.100 GH2 1,000 MHz | 18.31807 GHz -33.28 dsm -20.26 d8
" T " 7
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Middle Channel

Middle Channel

Spectrum

Ref Level 24.20 dém  Offset 14.20 db Mode Auto Sweep

SGL Count 10410

Spectrum

Ref Level 2480 dém  Offset 14.60 db

SGL Count 10/10

Made Auto Sweep

Date: 13.DEC 2015 17.00:36

Date 13 DEC 2015 163544
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B
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-70 dB
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Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW Frequency | __Power Abs | ALimit
__Rangelow | Rangeup | RBW | Frequency | Powerabs | aimit | 30.000 MHZ 1.000 GHz 1,000 MHz | 918.80310 MHz | -38.55 dom | -25,55 di
30,000 MHz 20,000 MHz 1,000 MHz | 727.91358 MHz | -39.18 dém | -26.10 dB 1,000 GHz 1,845 GHz 1,000 MHz | 181016 GHz | -32.39 dém |
55,000 M) 1.000 GHz 1.000 MHz 962.21014 MHz -39.68 dém -26.68 d 1915G 3,000 GHz 1.000 MHz 2,65359 GHz -37.59 dém
1,000 GHz 3,000 GHz 1,000 MHz 2.60567 GHz -37,93 dém -24,93 d8 3,000 GHz 7,000 GHz 1,000 MHz 6.54081 GHz -33.68 dém
000 GHz 7.000 GHz 1.000 MHz 6.71079 GHz -34.58 dém -21.58 d8 7.000 GHz 13.600 GHz 1.000 MHz 11.31680 GHz -36.84 dém
7.000 GHz 9.000 GHz 1,000 MHz | 8.52643 GHZ -37.29 dsm -24.29 d8 13.600 GHz 19.100 GH2 1,000 MHz | 17.90442 GHz -33.77 dsm -20.77 d
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Highest Channel

Highest Channel

pectrum

Ref Level 24.20 dém  Offset 14.20 db Mode Auto Sweep
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Dete: 13.DEC 2015 17.01:50

Dete: 13.DEC 2015 16:36:5%

3 50
&0
70 db
70
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 80.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Range low | Rangeup | RBW | Frequency | Power Abs | ALimit
Rangelow | Rangeup | RBW | Frequency |___power abs Alimit 30.000 MHz 1.000 GHz 1.000 MHz | 339.51774 MHz | -37.96 deém | -24.96 dB
30,000 MHz 620000 MHz 1,000 MHz | 754.66017 MHz | -38.71 dém | -25.71 dB 1,000 GHz 1.845 GHz 1,000 MHz | 1.64126 GHz | -38.59 dém | 5.29 dB
855,000 M) 1.000 GHz 1,000 MHz 867.13768 MHz -38.73 dém -25.73 dB 1915G 3.000 GHz 1,000 MHz 2.72329 GHz -38.20 dém -26.20 dB
3.000 GHz 1,000 MHz 1.98150 GHz -38,55 dém -26,55 dB 3,000 GHz 7.000 GHz 1,000 MHz 6.95175 GHz -34.69 dém -21.,60 dB
7.000 GHz 1,000 MHz £.65079 GHz -34,51 dBm -21.51 d8 7,000 GHz 13.600 GHz 1,000 MHz 13.29760 GHz -38.37 dBm -23.37 d8
7.000 GHz 9.000 GHz 1,000 MHz | 7.83677 GHz -37.01 dem -24.01 d8 13.600 GHz 19.100 GHz 1,000 MHz | 18.27093 GHz -33.44 dBm -20.44 d
— - — - T T —
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GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

WCDMA Band IV (RMC 12.2K

bps)

Lowest Channel

Spectrum

Ref Level 30.00 dém  Offset 14.60 db
SGL Count 10/10

Made Auto Sweep

@1 Max
Limit ¢heck PA

20 dblRe—EPLIRIOUS ) INE_ARS D

10 d8

[

TNE_ABS_

Date: 13.DEC 2015 17.4657

60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 Mz 1.000 GHz 1,000 MHz | 838.51809 MHz | -33.10 dem | -26.18 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1.9507+4 GHz | -33.47 dém |
1,760 GHz 3,000 GHz 1.000 MHz 2,74746 GHz -37.59 dém
3,000 GHz 7,000 GHz 1,000 MHz 4.72903 GHz -34,92 dém
7.000 GHz 13.600 GHz 1.000 MHz 13.45693 GHz -36.34 dém
13.600 GHz 18.000 GH2 1,000 MHz | 16.85278 GHz -33.49 dsm
L B )| LI e

Middle Channel

Spectrum

Ref Level 20,00 dém
SGL Count 10/10

Offset 14.00 dB

=)

Made Auto Sweep

@1 Max
Limit ¢heck

20 dblRe—EPLIRIOUS ) INE_ARS D

10 d8
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TNE_ABS_

Date 13.DEC 2015 17.48:11

0
0 o 5
60 d
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range low | Rangeup | RBW | Frequency | Power abs | ALimit |
50.000 Mz 1.000 GHz 1,000 MHz | 72393053 MHz | -37.93 dém | -23,83 4B
10006 1.705 GHz 1,000 MHz | 1.70168 GHz | -40.06 dm | -27.06 dB
1760 G 3,000 GHz 1.000 MHz 2,80744 GHz -37.86 dém -24.86 d8
3.000 G 7,000 GHz 1,000 MHz 5.72891 GHz -21,99 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.15605 GHz -22.75 dB
13.600 GHz 18.000 GH2 1,000 MHz | 17.60104 GHz -33.58 dsm -20.58 d8
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L U )i T e

Highest Channel

Spectrum

Ref Level 20,00 dém
SGL Count 10/10

Offset 14.00 dB

@

Made Auto Sweep

@1 Max
Limit ¢heck

20 dblRE—KPLIRIOUS ) INE_AR:

10 d8

[

TNE_ABS_

60 e
Start 30.0 MHz 48006 pts Stop 18.0 GHz
Spurious Emissions
Range Low Range Up | RBW | Frequency Power Abs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz | 74477511 MHz | -38.71 dém | -25.71 dB
1,000 GHz 1.705 GHz 1,000 MHz | 1,40887 GHz | -39.48 dém | -26.48 dB
1.760 G 3.000 GHz 1,000 MHz 2.80930 GHz -37.11 dém -24,11 d
3,000 GHz 7.000 GHz 1,000 MHz 6.70229 GHz -34.64 dém -21.6¢ dB
7,000 GHz 13.600 GHz 1,000 MHz 11.92961 GHz -35.76 dBm -22.76 d8
13.600 GHz 18.000 GHz 1.000 MHz | 17.90305 GHz -34.04 dem -21.0¢ di
L JU J TN e

Date: 13.DEC 2015 17.49:26
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saanias. FCC RF Test Report

Report No. : FG5D0806-01A

Frequency Stability
Test Conditions | Middle Channel G(SGMSBI\:;’ (E[?Gsév'flggs 5 zf‘si:;;q
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0478 0.0084
40 Normal Voltage 0.0407 0.0167
30 Normal Voltage 0.0203 0.0108
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0191 0.0012
0 Normal Voltage 0.0227 0.0203
-10 Normal Voltage 0.0478 0.0275 PASS
-20 Normal Voltage 0.0430 0.0239
-30 Normal Voltage 0.0287 0.0323
20 Maximum Voltage 0.0024 0.0096
20 Normal Voltage 0.0060 0.0000
20 Battery End Point 0.0132 0.0036

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V
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saanias. FCC RF Test Report

Report No. : FG5D0806-01A

Test Conditions | Middle Channel G?g";?n‘;" (E[G)S“E"l?::s 5 N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0266 0.0053
40 Normal Voltage 0.0138 0.0170
30 Normal Voltage 0.0191 0.0080
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0144 0.0032
0 Normal Voltage 0.0176 0.0144
-10 Normal Voltage 0.0117 0.0154 PASS
-20 Normal Voltage 0.0112 0.0027
-30 Normal Voltage 0.0101 0.0080
20 Maximum Voltage 0.0234 0.0059
20 Normal Voltage 0.0218 0.0085
20 Battery End Point 0.0128 0.0064
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saanias. FCC RF Test Report

Report No. : FG5D0806-01A

Test Conditions | Middle Channel 2’;&%’“32;’;;'; 2!-5?;;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0024
40 Normal Voltage 0.0227
30 Normal Voltage 0.0072
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0132
0 Normal Voltage 0.0108
-10 Normal Voltage 0.0120 PASS
-20 Normal Voltage 0.0072
-30 Normal Voltage 0.0012
20 Maximum Voltage 0.0084
20 Normal Voltage 0.0036
20 Battery End Point 0.0108

Note: Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35 V
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saanias. FCC RF Test Report

Report No. : FG5D0806-01A

Test Conditions | Middle Channel gﬁ%’%_g&gﬁ;; N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0027
40 Normal Voltage 0.0005
30 Normal Voltage 0.0080
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0064
0 Normal Voltage 0.0074
-10 Normal Voltage 0.0080 PASS
-20 Normal Voltage 0.0138
-30 Normal Voltage 0.0069
20 Maximum Voltage 0.0074
20 Normal Voltage 0.0016
20 Battery End Point 0.0032
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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saanias. FCC RF Test Report

Report No. : FG5D0806-01A

Test Conditions | Middle Channel ‘(’\IIQ?WDCMS.B;(T;L\), N';'tr:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0012
30 Normal Voltage 0.0075
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0214
0 Normal Voltage 0.0242
-10 Normal Voltage 0.0265 PASS
-20 Normal Voltage 0.0202
-30 Normal Voltage 0.0190
20 Maximum Voltage 0.0075
20 Normal Voltage 0.0046
20 Battery End Point 0.0098
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.5 V. ; Maximum Voltage =4.35V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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SPORTON LAE. FCC RF TeSt Report Report No. : FG5D0806-01A

Appendix B. Test Results of Radiated Test

ERP/EIRP
Horizontal Vertical
Channel Mode
ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 29.53 0.8976 17.86 0.0610
GSM850
Middle GSM 29.25 0.8413 17.81 0.0605
Highest 29.10 0.8121 17.75 0.0596
Lowest 22.50 0.1778 11.67 0.0147
GSM850
Middle 22.40 0.1738 11.74 0.0149
EDGE class 8
Highest 22.66 0.1845 12.03 0.0160
Lowest 17.75 0.0595 6.19 0.0042
WCDMA Band V
Middle 17.97 0.0627 6.40 0.0044
RMC 12.2Kbps
Highest 18.31 0.0678 6.72 0.0047
Limit ERP <7W Result PASS
SPORTON INTERNATIONAL (KUNSHAN) INC. Page Number : B1of B6
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SPORTON LAE. FCC RF TeSt Report Report No. : FG5D0806-01A
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 27.98 0.6274 28.45 0.6993
GSM1900
Middle GSM 29.27 0.8459 29.60 0.9115
Highest 30.00 0.9990 30.28 1.0669
Lowest 23.42 0.2199 23.70 0.2346
GSM1900
Middle 24.28 0.2680 24.93 0.3112
EDGE class 8
Highest 25.36 0.3438 25.34 0.3423
Lowest 21.29 0.1344 22.03 0.1594
WCDMA Band I
Middle 21.79 0.1509 22.59 0.1814
RMC 12.2Kbps
Highest 22.02 0.1594 22.63 0.1833
Limit EIRP < 2W Result PASS
Horizontal Vertical
Channel Mode
EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 21.91 0.1553 21.31 0.1353
WCDMA Band IV
Middle 22.46 0.1763 21.92 0.1555
RMC 12.2Kbps
Highest 22.67 0.1850 22.08 0.1613
Limit EIRP < 1W Result PASS
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GPORTON LAG.

FCC RF Test Report

Report No. : FG5D0806-01A

Radiated Spurious Emission

GSM850 (GSM)
Frequency| ERP Limit o.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1674 -51.75 -13 -38.75 -54.02 -53.64 1.86 5.90 H

2509 -53.24 -13 -40.24 -62.27 -55.58 2.31 6.80 H
Middle 3345 -53.38 -13 -40.38 -66.01 -55.78 2.85 7.40 H

1674 -47.90 -13 -34.90 -51.43 -49.79 1.86 5.90 V

2509 -50.81 -13 -37.81 -61.78 -53.15 2.31 6.80 \%

3345 -52.58 -13 -39.58 -66.56 -54.98 2.85 7.40 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
Frequency ERP Limit 0_ve.r SPI.\ S.G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

1672 -55.33 -13 -42.33 -57.51 -57.22 1.86 5.90 H

2509 -53.77 -13 -40.77 -62.80 -56.11 2.31 6.80 H
Middle 3345 -54.24 -13 -41.24 -66.87 -56.64 2.85 7.40 H

1672 -58.50 -13 -45.50 -57.36 -60.39 1.86 5.90 v

2509 -50.61 -13 -37.61 -61.58 -52.95 2.31 6.80 v

3345 -51.06 -13 -38.06 -65.04 -53.46 2.85 7.40 v

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG5D0806-01A
GSM1900 (GSM)
Frequency| EIRP Limit o.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -51.07 -13 -38.07 -65.27 -55.67 3 7.60 H
5640 -47.08 -13 -34.08 -60.87 -53.34 3.84 10.10 H
Middle 7521 -41.22 -13 -28.22 -61.00 -48.72 4.43 11.93 H
3759 -53.54 -13 -40.54 -66.03 -58.14 3 7.60 V
5640 -47.95 -13 -34.95 -60.36 -54.21 3.84 10.10 \%
7521 -45.76 -13 -32.76 -63.55 -53.26 4.43 11.93 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
Frequency| EIRP Limit 0_ve.r SPI.\ S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -50.28 -13 -37.28 -64.48 -54.88 3 7.60 H
5640 -47.95 -13 -34.95 -61.74 -54.21 3.84 10.10 H
Middle 7521 -43.52 -13 -30.52 -63.30 -51.02 4.43 11.93 H
3759 -53.49 -13 -40.49 -65.98 -58.09 3 7.60 \%
5640 -49.31 -13 -36.31 -61.72 -55.57 3.84 10.10 \%
7521 -46.10 -13 -33.10 -63.89 -53.60 4.43 11.93 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG5D0806-01A
WCDMA Band V(RMC 12.2Kbps)
Frequency| ERP Limit o.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672 -55.74 -13 -42.74 -57.92 -57.63 1.86 5.90 H
2509 -53.14 -13 -40.14 -62.17 -55.48 2.31 6.80 H
Middle 3345 -52.49 -13 -39.49 -65.12 -54.89 2.85 7.40 H
1672 -59.61 -13 -46.61 -58.47 -61.50 1.86 5.90 V
2509 -51.29 -13 -38.29 -62.26 -53.63 2.31 6.80 \%
3345 -47.45 -13 -34.45 -61.43 -49.85 2.85 7.40 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II(RMC 12.2Kbps)
Frequency| EIRP Limit 0_ve.r SPI.\ S:G. TX Cable | TX Ant_enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galfl (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3759 -51.31 -13 -38.31 -65.51 -55.91 3 7.60 H
5640 -46.46 -13 -33.46 -60.25 -52.72 3.84 10.10 H
Middle 7521 -44.74 -13 -31.74 -64.52 -52.24 4.43 11.93 H
3759 -53.29 -13 -40.29 -65.78 -57.89 3 7.60 \%
5640 -48.31 -13 -35.31 -60.72 -54.57 3.84 10.10 \%
7521 -45.78 -13 -32.78 -63.57 -53.28 4.43 11.93 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG5D0806-01A
WCDMA Band IV(RMC 12.2Kbps)
Frequency| EIRP Limit O.ve.r SP'?‘ S.G. TX Cable | TX Ant-enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Galrn (HIV)
(dB) (dBm) (dBm) (dB) (dBi)

3465 -51.60 -13 -38.60 -65.73 -55.97 3.12 7.49 H

5196 -48.56 -13 -35.56 -61.71 -54.36 3.65 9.45 H

Middle 6930 -46.45 -13 -33.45 -63.31 -53.65 4.15 11.35 H
3465 -53.87 -13 -40.87 -66.69 -58.24 3.12 7.49 V

5196 -47.67 -13 -34.67 -61.68 -53.47 3.65 9.45 \%

6930 -46.87 -13 -33.87 -62.12 -54.07 4.15 11.35 \%

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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Appendix D. product equality declaration
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Lenovo Mobile Communication Technology Ltd.
N0.999, Qishan North 2nd Road, Information & Optoelectronics Park, Torch
Hi-tech Industry Development Zone, Xiamen, P.R.China
Tel: 86-10-58866181; Fax: 86-10-56720293

Date: February 2, 2016

Product Equality Declaration

We, Lenovo Mobile Communication Technology Ltd., declare on our sole responsibility
for the product of Lenovo A6020137 as below:

The differences between Lenovo A6020I37 and Lenovo A6020136 as below:

1. A6020I37 is Single SIM, and A6020I36 is Dual SIM

Except listings above, the others are all the same.
Should you have any questions or comments regarding this matter, please have my
best attention.

Sincerely yours,

Contact Person: (/ W&

COMPANY: Lenovo Mobile Communication Technology Ltd.
Tel: +86-18116117204
E-Mail: liwei26@lenovo.com






